1995:1

N TEER N

15 - 105E

Prod.No: 954 00 15-11 SPAREPARTS

Engine: B & S 28q777 Type: 0164 Trim: 01
Transaxie: Peerless 930 - 055 107 26 57-61

*These parts must be purchased through
an authorized Briggs & Stratton dealer.

Ke
N o‘.’ l:la(:.t Description '::)Y I:‘a‘:.t Description

1 | 5632 1238-88 | Battery 12 Volt 25 AMP 28 | 532 1247-73 | Cable Ground 6 Ga 12" black

2 | 87476 04-12 | Bolt Hex Hd 1/4-20unc X 3/4 29 | 532 1213-05 | Switch Plunger Nc Gray

3 | 734115301 | Washer 9/32 X 5/8 X 16 Ga. 30 | 5321403-01 | Switch Ign 4 pos w/lights

4 | 81004 04-00 | Washer Lock Hvy Helical 1/4 31 | 632 12 42-11 | Nut Ignition

6 | 87322 04-00 | Nut Fin Hex 1/4-20 Unc 32 | 583214 12-26 | Cover Sw Ignition

7 | 532 1092-38 | Tube Plastic 12" 33 | 532 1221-47 | Key Ilgn Modleded Generic

8 | 532 14 49-40 | Case Battery 35 | 532 1082-36 | Bracket Switch Clutch

9 |5321095-96 | Clamp Hose Olive 36 | 81702 10-08 | Screw Tap Hex #10-24unc X 1/2
15 | 532 14 49-35 | Screw Cap Hex Nylon 3/8-16 x 1 38 | 532 1403-36 | Bracket, Switch, Interlock
16 | 532 14 53-55 | Nut Nylon 3/8-16 39 | 532 1095-53 | Switch Intlk Clutch Red 4 Term
19 | 81004 04-00 | Washer Lock 1/4 40 | 532 1460-58 | Harness Ignition
20 | 87322 04-00 | Nut Jam Hex 1/4-20 Unc 41 | 8711104-12 | Bolt Blk Fin Hex 1/4 - 20 x 3/4
21 | 532 1368-50 | Harness Asm Light W/4152j 42 | 532 13 15-63 | Cover Terminal Red
22 | 53200 41-52 | Bulb Light #1156 43 | 532 1465-73 | Solenoid
24 ] 532004799 | Cable Battery 6 Ga 11" red 44 | 8738004-00 } Nut Lock W/Insert 1/4-20 UNC
25 | 532 14 61-47 | Cable Battery 6 Ga red 45 | 532 1408-44 | Adapter Ammeter

W/16 Wire 46 | 532 14 19-40 | Protection Wire Loop

26 | 532 1088-24 | Fuse 30 AMP Auto Green 70 | 532 14 11-64 | Harness, Engine




NOTE: All component dimensions
given in U.S. inches
1 inch = 25.4 mm

';Zy ':::.t Description ﬁ? na;‘t Description
1 | 532 14 55-01 | Chassis Weldment 11ga 34 | 532 1472-02 | Footrest Pnt Rh
2 | 532 1403-56 | Drawbar, Stretch 35 | 8721106-06 | Bolt Rdhd Sht Sqnk 3/8-16 X3/4
3 | 87478 06-12 | Screw Thdrol 3/8-16x3/4 Ty-tt 37 | 87448 05-12 | Screw Thdrol 5/16-18 X3/4
4 | 819 13 12-16 | Washer 13/32 x 3/4 x 16 Ga. 38 | 532 1398-86 | Bracket, Asm. Pivot, L.H., Mower Rear
6 | 532 1452-06 | Saddle LT Fender Shift 39 | 532 1398-87 | Bracket, Asm. Pivot, R.H., Mower Rear
8 | 532 1264-71 | Clip Insulator .406 Mtg Hole 40 | 532 1399-77 | Spacer Fender Raised LT
9 | 532 14 24-65 | Dash Private Label 41 | 532 1399-78 | Plate Extension Fender LT
10 | 872 11 06-08 | Bolt Carriage 3/8-16 x 1 43 | 81917 14-16 | Washer 17/32 x 7/8 x 16 Ga.
11 | 532 1408-15 | Panel Pnt Dash Lh 48 | 532 1380-96 | Rivet Push Plate D Plastic Black
12 | 532 1456-60 | Clip Tinnerman Grille P/L 49 | 87476 04-12 | Screw Hexwsh. Thdrol 1/4-20 x 3/4
13 | 532 14 01-78 | Panel Dash Rh Weldment 50 | 53214 27-79 | Brace
14 | 817 49 06-08 | Screw Thdrol 3/8-16x1/2 Ty-t 51 | 8738004-00 [ Nut Lock Hex W/lns 1/4-20
17 | 532 14 34-23 | Hood Paint Steel Private Label 52 | 81909 14-16 | Washer 9/32 x 7/8 x 16 Ga.
20 | 532 1402-81 | Support Battery 53 | 53214 02-19 | Hinge Pickoff Hood
23 | 532 12 40-28 | Bushing 54 | 81703 08-14 | Screw Lock Spider #8 x 7/8
24 | 874 78 06-16 | Bolt Fin Hex 3/8-16unc X 1 Gr. 5 55 | 53214 30-07 | Bracket, Grille
25 | 734 1172-01 | Washer 13/32 X 13/16 X 12 Ga 56 | 87214 06-06 | Bolt Carriage 3/8-16 x 3/4
26 | 87368 06-00 | Nut Lock Hex W/Ins 3/8-16 Unc 57 | 87478 04-12 | Screw Hex 1/4-20 x 3/4
28 | 53214 34-96 | Grille Private Labe! 58 | 532 14 08-06 | Air Duct P/L
29 | 53214 02-73 | Lens Grille Private Label 68 | 87368 04-00 | Nut Keps Hex 1/4-20
30 | 532 14 13-24 | Fender Pnt -- 532 00 54-79 | Plug Button
31 | 532 1399-76 | Bracket Support Fender -~ | 532 13 40-14 | Plug Dome Black
33 | 532 14 72-03 | Footrest PntLh




()

<

'
'
'
]
'
'
'
4

NOTE: All component dimensions given in U.S. inche
1 inch = 25.4 mm

K Part K Part -~ K Part
N?.' No. Description N:Y No. Description N:y No. Description
1 | 532 14 56-00 | Transaxle 6sp 930 Peerless LT | 37 | 532 1249-63 [ Pin Roll 3/16 X 1" 75 | 53212 17-59 | Washer 25/32 X 1 1/4 X 16 Ga
Model # 930-055 38 | 532 12 36-74 | Pulley Idler Flat 76 | 812 00 00-01 | E-ring #5133-75
2 | 532 14 66-82 | Spring Return Brake 39 | 874 76 06-44 | Bolt Fin Hex 3/8-16unc X 2-3/4 | 77 | 532 1235-83 | Key Square 2 0 X 1845/ 1865
3 | 532 12 36-66 | Pulley Transaxle 18"tires 40 | 532 00 44-70 | Spacer Split 395 X 59 Bzp 78 | 532 12 17-48 | Washer 25/32 X 1-5/8 X 16 Ga
4 | 532 00 22-67 | Ring Retainer # 5100-62 41 | 532 10 90-70 | Keeper Belt Retainer 79 | 532 12 50-96 | Key Wookdruff #9 3/16 x 3/4
5 | 632 12 15-20 | Strap Torque 30 Degrees 42 | 734 11 72-01 | Washer 13/32 X 13/16 X 12 Ga | 80 | 532 1450-90| Arm Shift Transaxle
6 | 874 78 05-12 | Screw Thdrol 5/16-18 X 3/4 TYT | 44 | 5632 10 57-06 | Bearing Nyl 503 X 628 X 1 25 81§ 532 14 50-92 | Shaft Asm Cross P930 20"
8 | 532 14 10-03 | Rod Shifter 45 | 532 11 08-12 | Washer Hardened 82 ) 532 1237-82| Spring Torsion T/a
10 | 876 02 04-16 | Pin Cotter 1/8 X 1 Cad 46 | 81200 00-39 | Ring Klip #t5304-50 83 | 734 11 77-71 | Washer 17/32 X 3/4 X 16 Ga
11 | 532 10 57-01 | Washer Plate Shf 388 Sq Hole | 47 | §321277-83 | Pulley Idler V Groove Plastic 84 | 53213 21-83 | Rod Tie 20" P930 20"
12 | 734 11 5441 | Washer 9/32 X 3/4 X 10 Ga 48 | 532 12 37-89 | Bellcrank Asm Clutch 85 | 873 61 04-00 | Nut Nylock 1/4-28
13 | 874 55 04-12 | Bolt 1/4-28 unf Gr. 8 W/Patch | 49 | 532 1232-05 | Retainer Belt Style Spring 86 | 532 07 12-08 | Bushing Rod Strg 629/632 Id
14 | 810 04 04-00 | Washer Lock Hvy Helical 1/4 50 | 874 78 06-24 | Bolt Hex Hd 3/8-16unc X 1-1/2 | 87 | 734 1185-71| Washer 21/32 X 1-1/4 X 16 Ga
15 | 874 78 0544 | Bolt Fin Hex 5/16-18 x 2.75 51 | 873 68 06-00 | Nut Crownlock 3/8-16 Unc 88 | 812 00 00-08 | Ring Klip #5304-62
18 | 872 11 06-06 | Bolt Fin Hex 3/8-16unc X 3/4 52 | 87368 05-00 | Nut Crownlock 5/16-18 Unc 89 | 532 13 99-64 | Console Shift 6sp N/ign LT
19 | 873 68 06-00 | Nut Lock Hex Whwsh 3/8-16unc | 53 | 532 1057-10 | Link Clutch 7 66 90 | 532 12 4346 | Nut Self-Thd Wsh Hd 1/4
21 | 632 12 12-74 | Knob Duckhead 1/2-13unc Blk | 55 | 532 10 57-09 | Spring Return Clutch 6 75 96 | 532 12 47-88 | Retainer Spring 1"
22 | 532 13 08-04 | Rod Brake Bik Zinc 27 326 57 | 532 13 82-55 | V-Belt Ground Drive 100 | 819 11 12-16 | Washer 11/32 x 3/4 x 16 Ga.
24 | 873 22 06-00 | Nut Hex Jam 3/8-16 Unc 58 | 532 12 72-74 | Keeper Belt RH LT Pnt/zinc 16g | 113 | 532 12 72-85 | Strap Torque LT
25 | 532 10 68-88 { Spring Rod Brake 2 00 Zinc 59 | 532 14 03-12 | Keeper Belt Chassis Span Ctr
26 | 734 11 72-01 | Washer 13/32 X 13/16 X 16 Ga | 61 | 874 78 06-12 | Screw Thdrol 3/8-16x3/4 Ty-it
27 | 876 02 04-12 | Pin Cotter 1/8 X 3/4 Cad 62 | 532 12 48-72 | Cover Pedal Premuim
28 | 532 14 52-04 | Rod Brake Parking 63 | 532 14 01-86 | Engine Pulley LT/YT
29 | 53207 16-73 | Cap Brake Parking Black 64 | 871 17 07-64 | Bolt Hex 7/16-20x4 Gr 5
30 | 532 13 08-07 | Bracket Mtg Transaxle 65 | 810 04 07-00 | Washer Lock Hvy Hlcl Spr 7/16
31 | 532 12 72-75 | Keeper Beilt LHLT 14 Ga 66 | 532 12 99-21 | Keeper Belt Engine LH LT
32 | 874 78 05-12 | Bolt Hex Hd 5/16-18unc X 3/4 67 | 874 78 06-20 | Bolt Fin Hex 3/8-16 x 1-1/4
34 | 532 12 24-24 | Shaft Asm Pedal Foot 1 930 70 | 532 13 46-83 | Guide Belt Mower Drive RH
35 [ 532 12 01-83 | Bearing Nylon Blk 629 Id 72 | 734 11 74-41 | Washer 13/32 X 1-1/4 X 12 Ga
36 | 734 11 85-71 | Washer 21/32 X 1 X 16 Ga 74 | 532 13 70-57 | Spacer Axle




NOTE: All component dimensions given in U.S. inches

1inch = 25.4 mm

I;zy l;a;.t Description ':l? I:z)r.t Description
1 | 53213 97-68 | Wheel Steering P/L Blk 25 | 532 12 40-36 | Bracket Steering
2 | 53214 20-33 | Axle Asm Fr LT W/gzks 38/42 26 | 532 1268-47 | Bushing Link Drag Blk LR
3 | 532 13 52-27 | Spindle Asm LH 27 | 532 1368-74 | Gear Sector
4 | 53213 52-28 | Spindle Asm RH 28 | 734 1172-01 | Washer 13/32 X 7/8 X 16 Ga
5 | 532.0062-66 | Bearing Race Thrust Harden 29 | 87478 06-12 | Screw Thdrol 3/8-16x3/4 Ty-tt
6 | 53212 17-48 | Washer 25/32 X 1-5/8 X 16 Ga 30 | 876 0204-12 | Pin Cotter 1/8 X 3/4 Cad
7 | 81927 20-16 | Washer 27/32 X 1-1/4 X 16 Ga 32 | 532 1304-65 | Rod Tie Wire Form 19 75 Mech
8 | 8120000-29 | Ring Klip #t5304-75 36 | 532 1028-03 | Bushing Strg
9 | 53200 33-66 | Bearing Col Strg Blk 37 | 817 2110-08 | Screw Slftp #10-16 X 1/2 Ty-b
10 | 532 13 04-68 | Link Drag Sol Ball Jt 20 064 38 |5321401-75 | Insert Cap Strg Wh Au
11 | 81004 06-00 | Washer Lock Hvy Hicl Spr 3/8 39 | 819 1338-08 | Washer 13/32 X 2-3/8 X 8 Ga
12 | 87361 06-00 | Nut Fin Hex 3/8-24 Unf 40 | 87361 06-00 | Nut Lock Center 3/8-24unf
13 | 532 11 04-38 | Spacer Bearing Axle Front 41 | 532 10 48-20 | Adaptor Wheel Strg 640/ 635id
14 | 87401 10-56 | Bolt Hex 5/8-11 Unc X 3-1/2 42 | 532 1402-16 | Boot Steering Shaft
15 | 87368 10-00 | Nut Lock Flange 5/8-11 Unc 43 | 532 12 17-49 | Washer 25/32 X 1 1/4 X 16 Ga
16 | 532 13 26-24 | Pin Axle 5/8 X 1 55/1 54 Lg 44 | 532 1401-71 | Shaft Extention Steering
17 | 532 14 01-76 | Shaft Asm Strg Private Label 46 | 532 12 12-32 | Cap Spindle Fr Top Blk
18 | 532 05 70-79 | Washer Thrust 515x 750x 033 47 | 53212 48-36 | Fitting Grease
19 | 532 12 40-35 | Support Shaft 50 | 87476 04-12 | Screw Hex Wsh Thdrol 1/4-20 x 3/4
20 | 532 12 66-84 | Washer Shim 1/4 X 5/8 X 062 51 | 8738005-00 | Nut Lock Hex w/Ins 5/16-18
21 | 81004 04-00 | Washer Lock Hvy Helical 1/4 54 | 874 78 05-20 | Bolt Fin Hex 5/16-18 Unc x 1-1/4
22 | 87107 04-10 | Screw Hex Socket 1/4-20 X 5/8 55 | 532 1402-85 | Clip Tinnerman
23 | 532 12 75-01 | Shaft Asm Pittman 57 | 532 1401-72 | Support Shaft Steering

O
S

£122 1N QAL1AR

Nvlinar Snan In




AR A
-

3

1
|
)
-1
1
|
I
2
'

e
iy

A
~

OPTIONAL EQUIPMENT
Spark Arrester
24—
NOTE: All component dimensions given in U.S. inches
1 inch =25.4 mm

ﬁzy. F;:::-t Description ﬁ? '::::.l Description

1 | 63214 13-59 | Control Th/ch 23 5 LH Flag 33 | 532 1234-87 | Clamp Hose Black

2 | 87478 04-10 | Screw Hex Thd Cut 1/4-20x5/8 T 37 | 532 1370-40 | Line Fuel 20"

3 | s Engine B&S 14/15/15.5 Vang ID 38 | s Plug Qil Drain (Order From Engine

No. 28Q707 Manufacturer)

4 | 53213 73-52 | Muffler LT B&S 14 HP I1C OHV 40 | 532 12 40-28 | Bushing Snap Nyl Blk Fuel Line
13 | 532 1255-93 | Gasket Eng 1 313 Id Tin Plated 44 | 87476 02-12 | Screw Hexwsh Thdrol 1/4-20x3/4
14 | 81328 03-24 | Nipple Pipe 3/8 Npt X 3" 46 | 81909 14-16 | Washer 9/32 X 7/8 X 16 Ga
15 | 8132003-00 | Eilbow Std 90 Degree 3/8-18 Npt 49 | 87478 06-16 | Screw Thdrol 3/8-16X1
16 | 81004 06-00 | Washer Lock Ext Tooth 3/8 66 | 532 1279-51 | Stop Throttle 3000 RPM
23 | 532 1289-53 | Shield Heat Browning LT/YT 62 | 81004 05-00 | Washer Lock Hvy Hicl Spr 5/16
24 | 81702 10-08 | Screw Tap Hex #10-24unc X 1/2 72 | 8710705-12 | Screw Hexhd Cap 5/16-18x 3/4
29 | 532 1371-80 | Kit Spark Arrestor (Flat Scrn) 78 | 87478 06-20 | Screw Thdrol 3/8-16x1-1/4 TYTT
31 | 532 1402-80 { Tank Fuel Front 2 00 81 | 87368 04-00 | Nut Keps Hex 1/4-20 Unc
32 | 53214 05-27 | Cap Asm Fuel W/sym Vented




NOTE: All component dimensions given in U.S. inches

1inch = 25.4 mm

:? l;aor.t Description :‘2 I;a;.t Description
1 | 532 12 74-27 Seat V350 Blk/blk Std 12 | 532 12 12-46 | Bracket Mounting Switch
2 | 53214 05-51 | Bracket Pivot Seat 8 720 13 | 532 12 12-48 | Bushing Snap Bik Nyl 50 Id
3 | 87478 06-16 Bolt Fin Hex 3/8-16unc X 1 14 | 872 0504-11 | Bolt Rdhd Sht Nk 1/4-20x1-3/8
4 | 81913 16-10 | Washer 13/32 X 1 X 10 Ga 15 | 532 13 43-00 | Spacer Split 28x 96 Yel Zinc
5 | 532 1450-06 | Clip Push-In 16 | 532 12 12-50 | Spring Cprsn 1 27 Bik Pnt
6 | 87368 06-00 | Nut Lock w/lns 3/8-16 Unc 17 | 87368 04-00 | Nut Lock 1/4 Lge Flg Gr 5 Zinc
7 | 53212 41-81 | Spring Seat Cprsn 2 250 Blk Zi 21 | 532 1398-83 | Bolt Shoulder 5/16-18 Unc Blkz
8 | 81778 06-16 | Screw Thdrol 3/8-16 X 1 Ty-tt 22 | 8738005-00 | NutHex Lock W/lns 5/16-18
9 | 81913 16-14 | Washer 13/32 X 1 X 14 Ga. 24 | 81917 19-12 | Washer 17/32 X 1-3/16 X 12 Ga.
10 | 53214 05-52 | Pan Seat 25 | 532 1270-18 | Bolt Shoulder 5/16-18 X 62
11 | 532 1200-68 | Knob Seat 1/2 - 13 UNC




NOTE: All component dimensions given in U.S. inches

1inch = 25.4 mm

Key Part . Key Part e Key Part
No. No. Description No. No. Description No No. Description
1 | 532 14 43-93 | Deck Asm MWR 42"weldment 34 | 87211 06-14 | Bolt Rdhd 3/8-16uncx1-3/4 Gr5 76 | 53212 89-03 | Bolt Shoulder 3/8-16 Unc 1 44
2 | 87214 05-06 | Bolt Rdhd Sqnk 5/16-18unc X3/4 35 | 532 1338-35 | Fastner Christmas Tree 77 { 5321278-45 | Keeper Spring 4 000
3 | 532 1380-17 | Bracket Asm Fr Sway Bar 38/42 36 | 53213 14-94 | Pulley Ildler Flat 3 060 78 | 53214 01-79 { Arm Asm Clutch Primary
4 | 53213 84-40 | Bracket Asm Deck 42"sway Bar 37 | 819131316 | Washer 13/32 X 13/16 X 16 79 | 532 12 74-98 | Bushing 747 Od X 794 Lg Brass
5 | 53208 59-02 | Retainer Spring 39 | 53214 65-70 | Washer 80 | 532 1287-59 | Spring Clutch Mower 2 750 Zinc
6 | 53213 08-32 | Arm Suspension Rear 40 | 87368 06-00 j Nut Crownlocck 3/8-16 Unc 81 | 87322 06-00 | Nut Hex Jam 3/8-16
8 | 5328508-57 | Bolt3/8-24X1.25Gr8 41 | 532 1335-51 | Rod Pivot W/nibs 82 | 532 14 20-28 | Trunnion Adj 94
9 | 81004 06-00 | Washer Lock Hvy 3/8 43 | 532 14 00-83 | Rod Clutch Secondary W/nibs 83 | 532 1209-58 | Washer Sintered
10 | 532 14 02-96 | Washer Hard Blade Mower Vented | 44 | 532 14 00-88 | Guard Mandrel LH Black 84 | 532 14 43-94 | Keeper Belt Idler Fixed
11 | 532 13 84-98 | Blade Mower High Lift 42" 45 | 53212 47-88 | Spring Retainer 1" Zinc/cad 85 | 872 14 06-20 | Bolt Carriage 3/8-16 X 2-1/2
12 | 532129895 | Bearing Ball #6024 (Mandrel) 46 | 53213 77-28 | Screw Hex Thd Cut 1/4-20x5/8 T Gr.5
13 | 532 1376-45 | Shaft Asm W/lower Bearing 47 | 53214 59-90 | Washer 90 | 87478 06-16 | Bolt Hex 3/8 - 16 x 1
14 | 532 12 87-74 | Housing Mandrel Vented 48 | 53213 39-44 | Washer Hardened Smaller 91 | 532 13 22-74 | Bracket Asm Noseroller Lh
15 | 532 11 04-85 | Bearing Ball Mandrel 49 | 532 13 39-40 | Roller Asm Cam Follower 42"dec 92 | 87368 06-00 | Nut Lock Hex W/lns 3/8-16 Unc
16 | 632 14 03-29 | Stripper Mower Vented 50 | 63213 13-40 | Bolt Shidr 10-24 Zinc Gr 5 42" 93 | 819 17 14-16 | Washer 17/32 x 7/8 x 16 Ga.
17 | 872 11 06-10 | Bolt Rdhd Sqnk 3/8-16 X t-1/4 51 | 53206 91-80 | Nut Lock #10-24 Unc 94 | 532 13 22-64 | Roller Nose 38 & 42
18 | 87214 05-05 | Bolt Rdhd Sqnk 5/16-18 X 5/8 62 | 532 1398-88 | Bolt Shoulder 5/16-18 Unc Blkz 95 | 532 13 22-73 | Bracket Asm Noseroller Rh
19 | 53213 28-27 | Bolt Shoulder 53 | 532 13 18-45 | Arm Asm Pad Brake 111} 532 14 03-53 | Bracket Guage Wheel Lh
20 | 532 13 68-88 | Baffle Vortex 42 54 | 53213 39-43 | Washer Hardened 1121 532 13 22-62 | Bracket Guage Wheel Rh
21 | 87380 05-00 | Nut Crownlock 5/16-18 Unc 55 | 532 14 00-84 | Arm dler 42"mower LT/YT 113 | 874 78 05-12 | Screw Thdrol 5/16 - 18 x 3/4
22 | 532 13 47-53 | Stiffener Bracket 42"deck 56 | 53212 20-52 | Spacer Retainer Pm Mower 114 | 87368 05-00 | Nut Keps 5/16 - 18 UNC
23 | 532 13 12-67 | Bracket Deflector Mower 42" 58 | 532 14 00-86 | Spring Torsion Brakes 115 | 872 11 05-04 | Bolt Carriage 5/16 - 18 UNC
24 | 532 10 53-04 | Cap Sleeve 80x 112 Blk Mower 59 | 532 14 10-43 | Guard TUV Idler 116 | 532 00 48-98 | Bolt Shoulder
25 | 532 1237-13 | Spring Torsion Deflector 2 52 60 | 53214 59-89 | Bolt Rdhd Sqnk 117 | 532 10 54-55 | Wheel Guage
26 | 532 11 04-52 | Nut Push Phos & Qil 64 | 53213 93-28 | Guard Deflector Mower 42" TUV 118 | 87368 06-00 | Nut Centerlock 3/8 - 16
27 | 53213 94-50 | Deflector Clipping TUV 67 | 532 10 69-33 | Knob Rd 1/2-13 Plstc Thds Blk 119 | 734 11 72-01 | Washer 3/8 x 7/8 x 14 Ga.
28 | 734 11 63-01 | Washer 11/32 X 5/8 X 16 Ga 68 | 532 14 42-00 | V-Belt Mower 42" 120 | 81917 15-12 | Washer 17/32 x 15/16 x 12 Ga.
29 | 532 13 14-91 | Rod Hinge 42"6 75 WIg 71 | 63214 24-27 | Rod Clutch Primary 38/42 121 | 532 14 37-23 | Bracket Extruded Guage Wheel
30 | 532 1387-76 | Screw Thdrol Hex Head Zinc Mwr | 72 | 532 13 18-70 | Spring Return - | 532 14 47-83 | Deck Serv 42"HL Mech T-Path
31 | 5321299-63 | Washer Spacer Mower Vented 73 | 53212 78-47 | Arm Clutch Secondary - | 532 13 07-94 | Mandrel Asm Service (Includes
32 | 53212 98-61 | Pulley Mandrel 42" 74 | 532 1217-48 | Washer 25/32 X 1-5/8 X 16 Ga Key Nos. 8-10, 12-15, 31 and 33)
33 | 53213 72-66 | Nut 9/16 Toplock Fing Oil Dip 75 | 81200 00-29 | Ring Klip #t5304-75




Key Part

No. No. Description
1 | 532 1369-73 | Wire Asm Inner W/plunger 17 32
2 | 53214 02-78 | Shaft Asm Lift
3 | 532 1382-84 | Pin Groove
4 | 8120000-02 | E Ring #5133-62
5 | 81921 16-21 | Washer PLTD 21/32 X 1 X 21ga
6 | 532 1201-83 | Bearing Nylon Blk 629 Id
7 | 532 1094-13 | Grip Handle Bicycle Matte Blk
8 | 532 12 59-25 | Button Plunger Black

10 | 532 12 25-12 | Spring Cprsn 3 750 Oiled
11 | 532 13 98-65 | Link Lift LH

12 | 532 1398-66 | Link Lift RH

13 | 53208 59-02 | Retainer Spring

15 | 532 12 72-18 | Link Front

16 | 87322 08-00 | NutJam Hex 1/2-13 Unc
17 | 532 1301-71 | Trunnion Bk Zinc

18 | 87380 08-00 | Nut Lock W/wsh 1/2-13unc
19 | 532 1398-68 | Arm Suspension Rear

20 | 532 12 46-60 | Spring, Retainer

31 | 532 14 03-02 | Bearing Pvt. Lift Spherical
32 | 87354 06-00 { Nut Crownlock 3/8-24 Unc

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

/

@\@____ a

20 /@ 1718 20
' 16
E y “ \ /%
20
i/ 15

Part

No. Description

532 0591-92 | Cap Valve Tire

532 06 51-39 | Stem Valve

53330 11-40 | Tire F Ts 15 X 6 0 - 6 Service

532 05 99-04 | Tube Front (Service ltem Only)
532 10 67-32 | Rim Asm 6"front Yellow Service
532 00 02-78 | Fitting Grease (Front Wheel Only)
532 00 90-40 | Bearing Flange (Front Wheel Only)
532 12 51-22 | Rim Asm 8"rear Yellow Service
532 12 20-82 | Tire R Ts 20x10-8 C Service

532 0071-52 | Tube Rear (Service Item Only)
532 10 47-57 | Cap Axle Blk 1 50 X 1 00

532 14 43-34 | Sealant, Tire (10 oz. Tube)

- 2 X
QOO NDHIHA WN = _o&

—
—

i
i
i

NOTE: All component dimensions given in U.S. inches

1 inch = 25.4 mm
11




	15-105E
	Full Diagram
	Wiring Assembly
	Parts list

	Chassis Assembly
	Parts List

	Drive Assembly
	Parts List

	Steering Assembly
	Parts List

	Engine Assembly
	Parts List

	Seat Assembly
	Parts List

	Cutting Deck Assembly
	Parts List

	Lift Lever Assembly
	Parts list

	Wheel Assembly
	Parts List



